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MILL'S TEST CERTIFICATE

MANUFACTURER KAPTAN DEMIR CELIK END. VE TIC. A.S.
MEClJANICA[. ANb PHYSfCAL PROPERT! CHEMICAL PROPERTIES

Yield Tensile
Heal Polnt Strength !':Iong.
No Nlmm:1. Nlmtn1 (%) C(r.) 51(%) Mn(%) P(%) 5(%)

EQUA(,ANGLE BARS IN QUALITY ACCORDING TO ASIM A36{M
srZE(MMl L&NGTH!Ml
3/4" X 314 " X 1/ S " 20 4978 319 42& 37,6 0.15 0.16 0.63 0,024 0,031

SQ!JARE BARS TN otJAI.ITY bCCOlWING TO ASTM AWA6
SIZE(MMl LENGTJ!(M)

lf2 ,. X 1/2" 20 4977 323 439 38,2 0,15 0.19 0,60 0,018 0,021
1I2"X1I2" 24 4977 320 435 38,0 0.15 0,19 0.60 0.0[8 0,021

FLAT !lARS IN QUALITY ACCORPING '}'O ASTM A361A6
:>IZEUNCHESl kENGTIHFEET)

1/8"X1I2" 20 OGGS :HI 426 37.5 0,16 0,15 0,69 0,017 0,021
1/4"X3/4" 20

~
312 419 36,9 0,17 0,16 0,64 0,019 o,o:n

3/S"X3/4" 20 316 423 37,1 0,17 0,16 0.64 0,019 0,023
1/8"Xl" 2(1 20·00487 332 456 36,0 0,16 0,13 0,51 0,022 O,Q3S
J { 16 00 Xl" 20 0670 323 438 38,5 0,15 0,1& 0,65 0.021 0,028
1/4"XI" 20 2{)·OOSOS 336 457 34,0 0,16 0,1'2 0,53 0,012 0,024

3 116 " XIII 4 " 20 0671 329 442 39,4 0,16 0,18 0,67 0.022 0,026
lIS"X11/2" 20 20-00523 334 452 35,0 0,16 0,15 0,53- 0.013 0,024

3/16 " X 11/2 " 20 4979 336 452 36,9 0.18 0,16 0.69 0,016 O,OIS
1/S"X2" 20 0612 329 439 39,2 0,18 0,16 0,63 0,021 0,028

3/16" X2" 20 10·06385 316 425 37,0 0,l3 0,14 0.59 0,013 0,039

ROffi,'D BARS !N QUALITY ACCORDING TO ASTM A36/A6
SJZE(MM} (,ENGTR(Ml

1/4 " 20 4980 323 439 38,2 0,17 0,16 0.60 0,024 0,036
31 Roo 20 4981 342 469 36,5 0,16 0,15 0,69 0,017 0,024

1/2" 20 4982 337 454 ]7,3 0,17 0,19 0,64 0,021 0,028

3 J 4 " 20 4982 335 451 37,0 0,17 0,19 0,64 O,02l 0,028
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C=Carbon
Si=Silicon Mn=Manganese
P=Phosphorus
S=Sulphur 
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